Electrical

Electrical

Key

Part Number

Description

Per

Models

NI

AC-71

Headlamp peak, chrome, 5 3/4″ lamps

NI

75-5186

Headlamp Spacer 2 1966-69 T20B

NI

36084

Ammeter, black face Lucas 1 1966-69 T20B

1

51519

Headlamp assembly 1 1960-63 T20

1

58395

5-3/4″ chrome shell and rim, switch holes etc to be added. 1 1960-61 T20SL & T20T, 1962-66 T20SS

1

58395L

Headlamp complete 1 1965-68 T20SM

1

58935

Headlamp 1 1962-68 T20SH

1

58935F

Headlamp 1 1965-68 T20SH

1

58975

Headlamp assembly 1 1964-66 T20

1

59004

Headlamp assembly A 1964-66 T20 USA models

1

59629

Headlamp assembly 1 1966-69 T20B

2

516723

Headlamp rim 1 1960-66 T20

2

534343

Head lamp rim, 5 3/4″ 1 1960-61 T20SL & T20T, 1962-69 All (not T20)

3

516728

Light unit 1 1960-63 T20

3

516828

Headlamp unit 5-3/4″dome with bulb holder 1 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

3

54520452

Light unit 1 1960-61 T20SL & T20T, 1962-66 T20SS, 1965-68 T20SM

4

500291

W clip 4 1960-63 T20

4

500291

W clip 5 1964-66 T20

4

504665

‘W’ Clip, Headlamp 6 1960-61 T20SL & T20T, 1962-69 All (not T20)

5

516710

Screw 1 1960-66 T20

6

552373

Spring 1 1960-66 T20

7

166014

Nut 1 1960-66 T20

8

312

Headlamp bulb 6V 30/24W, vertical dip 1 1960-66 T20, 1966-69 T20B

9

166

Bulb 1 1960-61 T20SL & T20T, 1962-68 All (not T20 & T20B)

10

554602

Headlamp bulb holder 1 1962-63 T20SS & T20SH, 1964-69 All

10

554946

Headlight adaptor – Lucas 1 1960-63 T20

11

554710

Pilot holder 1 1960-61 T20, 1962-69 All (not T20SS & T20SM)

12

988

Pilot bulb, 6V 3W 1 1960-61 T20, 1962-69 All (not T20SS & T20SM)

13

112201

Headlamp bolt 2 1960-61 T20SL & T20T, 1962-69 All (not T20)

14

137499

Plain washer 2 1960-61 T20SL & T20T, 1962-69 All (not T20)

15

31276

Kill switch, 4G 1 1960-61 T20SL & T20T

15

31356

Kill switch 1 1962-66 T20SS, 1965-68 T20SM

16

11519

Ducon switch 1 1966-69 T20B

16

31620

Dip switch 1 1960-61 T20SL & T20T, 1962-68 All (not T20 & T20B)

17

144921

2BA screw 1 1962-63 T20SH, 1964-69 All (not T20)

18

534296

Head lamp rim plate and screw 1 1960-61 T20SL & T20T, 1962-69 All (not T20)

19

839101

Wiring harness 1 1960-63 T20

19

54094090

Wiring harness 1 1960-61 T20SL & T20T, 1962-63 T20SS

19

54094110

Wiring harness 1 1960-61 T20S

19

54094418

Wiring harness 1 1964-66 T20

19

54094433

Wiring harness 1 1964-66 T20SS, 1965-68 T20SM

19

54931230

Wiring harness 1 1962-63 T20SH

19

54933224

Wiring harness 1 1964-68 T20SH

19

54939733

Wiring harness 1 1966-69 T20B

20

34289

Light switch with knob 1 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

21

54330934

Switch knob, black for 88SA lighting switch. 1 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

22

34427

Ignition switch with key 1 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

23

54336176

Ignition key 1 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

24

54336178

Knob, black, key type 1 1964-66 T20, 1964-68 T20SH, 1966-69 T20B

25

54330485

Escutcheon plate 2 1964-66 T20

26

54930007

88SA light switch socket A 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

27

54930008

88SA ignition switch socket A 1962-68 T20SH, 1964-66 T20, 1966-69 T20B

28

70163

Horn 8H (no bracket) 1 1962-63 T20SH

28

70169

Horn 1 1966-69 T20B

28

70178

Horn 1 1964-66 T20, 1964-68 T20SH

29

82-5359

Rectifier bracket 1 1964-66 T20

30

97-1429

Bracket 1 1962-68 T20SH

31

82-4771

Hex bolt 2BA x 1/2 2 1962-68 T20SH, 1964-66 T20

32

GS299

Washer 2 1962-68 T20SH, 1964-66 T20

33

70145

Horn 1 1960-61 T20SL & T20T, 1962-66 T20SS, 1965-68 T20SM

34

97-1304

Horn bracket 1 1960-61 T20SL & T20T, 1962-66 T20SS, 1965-68 T20SM

35

82-5008

Screw 3 1962-66 T20SS, 1965-68 T20SM

35

97-0688

Screw, slotted countersunk 5BA x 3/8 3 1960-61 T20SL & T20T,

36

70-2880

Washer – 5BA 3 1960-61 T20SL & T20T, 1962-66 T20SS, 1965-68 T20SM

37

97-0691

Brass nut 5BA 3 1960-61 T20SL & T20T, 1962-66 T20SS, 1965-68 T20SM

38

49072

Rectifier (alternator) any voltage – Lucas 1 1964-66 T20, 1964-68 T20SH, 1966-69 T20B

39

82-5338

Nut 1 1964-66 T20, 1966-69 T20B

40

82-5431

Extended nut 1 1964-68 T20SH

41

70-2287

Washer, serrated, 5/16 1 1964-68 T20SH

42

S1-51

Standard nut, 5/16 x 26 tpi 1 1964-68 T20SH

43

38189

Warning light 1 1965-68 T20SM

44

54933910

Warning bulbholder 1 1965-68 T20SM

45

282

Bulb, 6V 1.5W pinched 1 1965-68 T20SM

46

850641

Double snap connector 1 1965-68 T20SM

47

82-5143

Switch bracket 2 1962-63 T20SH

48

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 1 1962-63 T20SH

49

DS57

Bolt, 1/4x 1/2, dome head 3 1962-63 T20SH

50

70-1612

Shakeproof washer 1/4 4 1962-63 T20SH

51

82-0879

Nut 4 1962-63 T20SH

52

47132

Rectifier 1 1960-63 T20, 1962-63 T20SH

53

82-5144

Distance piece 1 1962-63 T20SH

54

70-2287

Washer, serrated, 5/16 3 1962-63 T20SH

55

GS512

Bolt 1 1962-63 T20SH

56

82-4813

Screw 3 1960-63 T20, 1962-63 T20SH

57

82-4844

Crinkle washer 3 1960-63 T20, 1962-63 T20SH

58

97-0919

Nut 4BA 3 1960-63 T20, 1962-63 T20SH

59

862566

Grommet 1 1960-63 T20, 1962-63 T20SH

60

54942078

Lucar connector 2 1962-63 T20SH

61

54190042

Insulating cover 2 1962-63 T20SH

62

900269

Snap connector terminal A 1962-63 T20SH

63

900288

Single snap connector A 1962-63 T20SH

64

850641

Double snap connector A 1962-63 T20SH

65

850844

Triple snap connector A 1962-63 T20SH

66

850832

Quintuple snap connector A 1962-63 T20SH

67

76204

Horn or kill switch 7/8″ 1 1960-61 T20S

67

76204

Horn or kill switch 7/8″ 2 1960-61 T20SL & T20T, 1962-63 T20SS

68

82-3600

Nut 1 1960-63 T20

69

60-0300

Horn 1 1960-63 T20

70

60-0314

Horn bracket 1 1960-63 T20

71

75-4127

Bracket 1 1966-69 T20B

72

01-4606

2BA screw x 1/2″ 4 1966-69 T20B

73

02-1096

Washer 4 1966-69 T20B

74

24-7068

Washer 4 1966-69 T20B

75

02-0047

Nut, 2BA 4 1966-69 T20B

76

47119

Stator 1 1960-63 T20 (up to engine no. 83726)

76

47161

Alternator stator RM18 1 1962-69 All (not T20SS & T20SM)

76

47173

Stator 1 1962-66 T20SS

76

47177

Stator 1 1960-61 T20S, T20SL & T20T (up to engine no. 86203), 1962-63 T20SS

76

47188

Stator 1 1965-68 T20SM

77

54942271

Stator output cable 1 1962-69 All (not T20SS & T20SM)

77

54944251

Stator output cable 1 1962-66 T20SS, 1965-68 T20SM

78

60-0455

Grommet, alternator lead 1 1964-69 All

78

70-4185

Alternator grommet 1 1960-63 All (not T20SH)

78

70-4457

Grommet 1 1962-63 All

79

70-4485

Clip 1 1962-69 All

80

70-3171

Stud 5 1962-69 All (not T20SS & T20SM)

80

70-3718

Stud 1/4 CEI26 x 1-3/8 5 1960-61 All, 1962-66 T20SS, 1965-68 T20SM

81

70-3302

Washer 1/4 x 15/32 x 1/64 4 1962-69 All (not T20SS & T20SM)

81

S25-13

Washer, 1/4 5 1960-61 All, 1962-66 T20SS, 1965-68 T20SM

82

70-4186

Self-locking nut 5 1960-63 All

82

70-5269

Nut 5 1964-69 All

83

97-0687

Screw  2BA x 7/16 1 1965-68 T20SM & T20SH

83

DS57

Bolt, 1/4x 1/2, dome head 1 1966-69 T20B

84

82-0879

Nut 1 1966-69 T20B

84

97-0745

Nut, 2BA 1 1964-68 All (not T20B)

85

54941045

Stop switch lead 1 1964-68 All (not T20B)

86

12101

Stop lamp switch and lead 1 1966-69 T20B

86

31437

Brake switch A 1964-68 All (not T20B)

87

315738

Spring 1 1964-69 All

88

82-4114

Rear brake light switch bracket 1 1964-68 All (not T20B)

89

70-1612

Shakeproof washer 1/4 1 1966-69 T20B

90

90-9281

Stop switch brkt 1 1966-69 T20B

91

42-9027

Link 1 1966-69 T20B
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk